

Test Report

Report No.: DGC170302027L Page 1 of 3

Applicant : Sunfire Sports

Address : Yihongrong Industrial Park, Chiling, Houjie, Dongguan, Guangdong, China

The following sample(s) was/were submitted and identified on behalf of the client as:

Product Name : white woven fabric for blouse

Model : JF-XZF02
Brand : Sunfire

Manufacturer : Sunfire Sports

Address : /

Tested by:

Date of Sample Received : Mar. 02, 2017

Test period : Mar. 02, 2017 - Mar. 07, 2017

Test requested : As specified by client, to determine fuzzing and pilling performance test with the

Reviewed by:

submitted sample.

Test method: Please refer to next page.

Test result : Please refer to next page.

t of other of

Vien

Approved by: / Vichaia Date:

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

Report No.: DGC170302027L

Test Result:

Fuzzing and pilling performance (ISO 12945.1:2000)

Sample Description	White woven poly cotton fabric for shirts and blouse
Total and Million	The rotational speed: 60r/min
Test condition	Test number: 7200r
Test Result:	4 Grade

Remark:

Visual assessment

	Grade	150	Description
	5	4	No change.
.0	4	.Q	Slight surface fuzzing and/or partially formed pills.
\$ ct	3	÷ 0	Moderate surface fuzzing and/or moderate pilling. Pills of varying size and density partially covering the specimen surface.
4	2	7	Distinct surface fuzzing and/or distinct pilling. Pills of varying size and density covering a large proportion of the specimen surface.
	~1 1	Zi.V	Dense surface fuzzing and/or severe pilling. Pills of varying size and density covering the whole of the specimen surface.

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

Report No.: DGC170302027L Page 3 of 3

Photograph of Sample:



***End of Report*

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.